THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

SERVICE MANUAL BMG-735PRO

VERSION 2.4

WWW.BLASTRAC.EU ¢ INFO@BLASTRAC.EU




&BLASTRAC

Index
1. Tools 03
2. Spare parts 04
3. Electric schedules
E06866 3x 400V / 11kW / frequency drive 24
E06866/UL230 3x 230V / 11kW / frequency drive 33
4. Fault diagnose frequency drive 42



&BLASTRAC

1. Tools

Accessories

THE

IN SURFACE PREPARATION

EQ07240-2 BG707321 #18 - 20 BG707311 #18 - 20 BG707301 #18 - 20 BG707341-2 #30 - 40
DIAMAG BG707322 #30 - 40 BG707312 #30 - 40 BG707302 #30 - 40 BLACK GRINDING WING
ADAPTER PLATE BLUE GRINDING WING BG707313 #60 - 80 BG707303 #60 - 80
9240 MM BG707314 #120 - 150 BG707304 #120 - 150
GREEN GRINDING WING RED GRINDING WING
> AR
] - *
s
E10692 BG200997-1/SET E09580 ROTARY PLATE E09119-1 E09368/FINE
DIAMAG PCD SPLIT WING ONLY @240 MM BUSH HAMMER VELCRO PLATE @240 MM
ADAPTER PLATE BG200995-1/SET E10240 PLATE @240 MM ROLLER For Polishing pads
WINGS PCD PCD 1x1 WING COMPLETE WITH 250 MM
2240 MM BUSH HAMMER ROLLERS BG300109 E09368/COARSE
E10240/SW PLATE CUTTER WHEEL VELCRO PLATE @240 MM
@240 MM COMPLETE @50 MM For Maintenance pads
WITH STAR WHEELS
BG240001 #40 #1 - orange BG240M004 #400#4 005014
BG240002 #100 #2 - Black BG240MO005 #800#5 10 M SUCTION HOSE
BG240003 #200 #3 - Blue BG240M006 #1500 #6 276 MM
BG240004 #400 #4 - Red BG240MO0O07 #3000 #7
BG240005 #800 #5 - White

BG240006 #1500 #6 - Yellow
BG240007 #3000 #7 — Green

POLISHING PADS @240 MM

MAINTENANCE PADS @240 MM




THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

2. Spare parts
Frame complete




%BLAS TRAC

Item | Part number | Description ____________| Remarks | Qty. |

1 BE0643 Tube cap round 2
2 E07032/BL Handle for steer long 1
3 999-9156 Pipe clamp (set) 2
4 BE0191 M6x50 hexagon socket head bolt 4

E07882 Operating box complete 1

E01543 Emergency stop

E01318 Start button
5 E01351 Potentio meter complete (speed switch)

E01323 Left / right switch

E05130 Make contact (green)

E05131 Brake contact (red)
6 BE0641 M10 clamp lever 1
7 BG005835 Steer handle 1
8 BE0640 M12 hexagon shoulder screw 1
9 BE0674 Handle locking pin 1
10 E06860 Clamping pin steer 1
11 BG11758 Cord for deadman switch 1
12 BG11759 Key for deadman switch 1
13 BG11760 Deadman switch 1
14 E07008 Chain (11links) 1
15 BE0653 Hook 2
16 E06883 Swing arm for dusthose 1
17 478198 Quick release pin 1
18 BG005838 Cover plate electro box 1
19 BG11916 Electrobox 11kW complete 1

BG11916/UL Electrobox 11kW complete 230UL 1
20 E05135 Electrical inlet 3x400V 32A 1

E05134 Electrical inlet 3x230V 63A 1
21 E06904 Wheel bolt long 2
22 BG11850-1/1 Wheel spacers 4
23 BG11850-1 Wheel 2
24 BE0036 M12x40 hexagon head bolt 2
25 BG005825 Frame 1
26 E06286 Water coupling 1
27 E06285 Waterhose connection 1
28 E06282 Ball valve mini 1
29 E06279 Water reducing coupling 1
30 E01492 Megi bush 2
31 BG11752 Hinge bolt 2

E06892_BL 735PRO logo blue 2

E06819 Blastrac logo 4



&BLASTRAC




&BLASTRAC

tem L part rumber_pescription L xamaric _aty.__

BG005847 Protection cap 1
36 BG11924 Upper belt 1
37 BG11923-1IE2  Motor 230/400V 1
38 BE0654 M8x16 set screw DIN 916 4
39 BG007808_2 Coupling upper part 1
40 BE0656 M14x140 hexagon socket head bolt DIN 912 3
41 BG007810 Flange motor seat 1
42 BG007811 Motor seat 1
43 BG005844 Coupling plastic star 1
44 BG11829 V-seal 1
45 BE0635 M8x110 hexagon socket head bolt DIN 912 6
46 BG007808_1 Coupling under part 1
47 BE0188 M6x25 hexagon socket head bolt DIN 912 1
48 BG007339 Protection cover 1
49 BEO655 M6x12 hexagon shoulder screw 4
50 E06281 Water T-coupling 1
51 E06278 Waterhose 1,5m
52 E06276 Pipe clamp 2
53 E06897 Slide strip 2,5m
54 E06293 Nut for knee coupling 2
55 E06280 Water knee coupling 2
56 E04551 Plastic cap 1
57 BG007349 Brush for floating shroud 1
58 BG007355 Floating shroud 1



&BLASTRAC

Upper drive




&BLASTRAC

tem ot mumber_Desciption ] Romarie_ Q.

BE0631 M8x40 hexagon socket head bolt DIN 7984 4
61 BG005856 Contra pulley 1
62 BE0648 Key 8x7x18 DIN 6885A 1
63 BG005805-1 Pulley 1
64 E01560 Taperlock 1
65 BE0443 M10x25 hexagon socket head bolt
66 BG005860 Upper tensioner 1
67 BG005813 Holder 2
68 BG005809 Motorplate complete 1
69 BG005857 Centre pulley 1
70 BG11904 Middle belt 1
71 BG005834 Lower plate upper drive 1
72 BG005807 Ring 1
73 BG007804 Flange 1
74 BE0350 M6x10 hexagon head screw 8



&BLASTRAC

Lower drive

10



&BLASTRAC

| item | Part number | Description | Remarks__| Qty. |
75

BG005814 Ring 1
76 BG11849 V-seal 1
77 BE0617 M6x50 countersunk screw DIN 7991 2
78 BEOO51 M6x25 hexagon head bolt DIN 933 18
79 BG005827 Cover 4
80 BEOO030 M8x25 hexagon head bolt DIN 933 4
81 BG007322 Housing complete 1
82 BG005832-1 Holder 1
83 BE0O090 M8x40 hexagon head bolt DIN 933 1
84 BG005858 Drive pulley 1
85 BG005859 Pulley 3
86 BG11940 Lower belt 1
87 BG005861 Lower tensioner 1
88 BG007324 Lower plate 735PRO 1
89 BE00O35 M6x16 hexagon socket head bolt DIN 912 18
90 BE0188 M6x25 hexagon socket head bolt DIN 912 24
91 BG007850 Inspection cover 2
92 BE0082 M8x12 hexagon socket head bolt DIN 912 6
93 BG0005826 Ring 3
94 BG11797 V-seal 3

11



&BLASTRAC

Contra pulley BGO05856

item | Part number | Description | Remarks__| Qty. |

100 BG005803 Belt pulley 1
101 BE0109 Key 8x7x20 DIN 6885A 1
102 BE0O076 Retaining ring for shaft @25 DIN 471 1
103 BG005802 Bearing house 1
104 BEQO77 Retaining ring for bore @52 DIN 472 4
105 222-2331-E Bearing 2
106 BG005801 Axle 1

12



&BLASTRAC

Centre pulley BG005857

| item | Part number | Description | Remarks__| Qty. |

108 BG005812 Sprocket 1
109 E03703 V-seal 1
110 BG005806 Pulley 1
111 E01490 Bearing 1
112 E03993 Retaining ring for bore @90 DIN 472 1
113 BE0126 Retaining ring for shaft @50 DIN 471 1

13



&BLASTRAC

Drive pulley BGO05858

14



&BLASTRAC

| item | Part number | Description | Remarks__| Qty. |

115 B20404 Bearing 2
116 BG005815 Bearing house 1
117 BE0256 Key 8x7x30 DIN 6885A 1
118 BG005818 Axle 1
119 BE0269 Key 10x8x32 DIN 6885A 1
120 E00718 Taperlock 1
121 BG005820 Pulley 1
122 E00951 Retaining ring for bore @62 DIN 472 4
123 BG005821 Bearing house 1
124 B21631 Retaining ring for shaft @30 DIN 471 2

15



&BLASTRAC

Pulley (3x) BG0O05859

16



&BLASTRAC

| item | Part number | Description | Remarks__| Qty. |

127 B21631 Retaining ring for shaft @30 DIN 471 3
128 RB100A3-350 Taperlock 1
129 RB165-2 Pulley 1
130 BG11817 Bearing 2
131 BG005816 Axle 1
132 E00951 Retaining ring for bore @62 DIN 472 4
133 BG005817 Bearing house 1
134 BE0256 Key 8x7x30 DIN 6885A 1

17



&BLASTRAC

Upper tensioner BGO05860

| item | Part number | Description | Remarks__| Qty. |

136 BE0074 Retaining ring for shaft @20 DIN 471 1
137 222-2245 Bearing 2
138 BG005830 Axle for tensioner 1
139 BG005831 Tension plate 1
140 BE0130 M10x25 countersunk screw DIN 7991 1

18



&BLASTRAC

Lower tensioner BG005861

| item | Part number | Description | Remarks _| Qty. |

143 BE0O70 Retaining ring for shaft @15 DIN 471 2
144 BG11792 Bearing 2
145 BE0618 Retaining ring for bore @35 DIN 472 4
146 BG005836 Pulley 1
147 BG005837 Axle tensioner 1
148 BE0458 M8x25 countersunk screw DIN 7991 2
149 BG005833 Tensioner 1

19



&BLASTRAC

Buffer plate for surface preparation (3x)

20



&BLASTRAC

Gtem | Part number | Description | Remarks_| Q. |

153-160 BG240190-1 240mm diamond holder complete
156-160 BG2401901-1 240mm diamond holder 1
150 BG11880-HD Fork 1
M8x25 hexagon socket head bolt small DIN 7984
131 IR0 <P EIESE + M8 spring washer small DIN 7980 2
152 BG11879 Buffer disc 1
153 BG11878 Buffer hard 4
154 BE0082 M8x12 hexagon socket head bolt DIN 912 8
155 BG11877 Magnet plate holder 240mm 1
156 BG2401901-1 Only complete with parts 157 - 160 1
157 BE0456 M8x16 countersunk screw DIN 7991 3
158 BG11811 Centering star 3
159 BG11810 M6x10 countersunk screw DIN 7991 6
160 E06446 Magnet 3
161 BE0608 Retaining ring for bore @58 DIN 472 1
162 BE0O0O30 M8x25 hexagon head bolt DIN 933 1
163 BE0314 M8x30x1,5 washer 2
164-169 BG300117 240mm cutter housing complete 1
164 BG300501-1 185mm cutter housing 1
165+166 BG300133 Locking pin & screw 6
167 BG300130 Axle 3
168 BG300109 Cutter 12
169 MPL48 Washer 15
EQ07240 DIAMAG 240mm adapter plate 1
170 BG200993-1 Plate for wings 240mm 1
BG200988-1 Dry polish dot holder 240mm 1
171 DIAMAG grinding wings 3
172 E06447 DIAMAG adapter plate for dots 3
173 Dry polish dots 3

21



&BLASTRAC

Buffer plate for polishing (3x)

22



&BLASTRAC

Citem | Part number | Deseription | Remarke | aty.

175 BEO589 7/16 x 2”2 hexagon UNC bolt
176 BG2402001 Flexplate adapter for axle 1
177 BE0012 M8x25 hexagon socket head bolt DIN 912 3
178 BG400310 Morflex coupling 1
179-182 BG2402002-1 Flexplate diamond holder 1
179 BG24020021-1 Flexplate diamond holder only 1
180 E06446 Magnet 3
181 BG11811 Centering star 3
182 BG11810 M6x10 countersunk screw 6
183 BE0456 M8x16 countersunk screw DIN 7991 3
E07240 DIAMAG 240mm adapter plate 1
184 BG200993-1 Plate for wings 240mm 1
BG200988-1 Dry polish dot holder 240mm 1
185 DIAMAG grinding wings 3
186 E06447 DIAMAG adapter plate for dots 3
187 Dry polish dots 3

23



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

3. Electric schedules
E06866 / 3x 400V / 11kW / frequency drive

1ea) -

Jaquinu ALY -
J13qUINU UOISIASY - j

#H #HF# ##(d

d39IWNN SNIMVAA

Jaquinu Buuuny -

abed anpayas -
1a113| |oquUAS -
Jaquinu Buiuuny -

]

TT11
3000 340D

”;

IT411

3d0D T0dIAS

SUYM -
SUYM -
SUYM -

u22I5)/Mo||2A -
¥aelg -
¥aelg -
3}oe|g -
S10[0))

(0QA+T) punoig / snutly
aJim dn-jooH

(danyz) snid

abejjop |os3u0)

3d [ ywe3
€1

4

11

35E

A0t 3BeYOA UIE|

d0100 FdIM

24



e }
v
=
(%)
o=
o
—_
=<
—
o
—
=
L
==
fr—

&BLASTRAC

EalpLEs

BulsEz 2 wapsEl

wapyBl

pumisisam 3:pqpbas

dap 3pusIPeq WSIBER

ee e ypesBUSytag oL

Byjod-¢ 2ePwmnesgepEsy

fijoc-z wPewmnesaepEIss

Bijoc-T JeRwoINezaE =

JEEEEER0Y

S, s

SpEps BisgEERs

peybpnpws

aynay

SSIY LM [EUILLIS L

[euiis]

19EIU0D B|GEAOL UM J0JSISTY

ENEY

WSILEYISW YIHMS LJIM
YI)IMS PEOLIBAD 10J0LL
J8NEalq INJID JBMod

ajod-sa.13 “I=dERUg WNUD

Blod-oma 133EaIq BN

ajod-s|buis “Jsyealq N

YIS LB

ajod-ssuy} “PRuULCISID pasnd

ajod-234u3 ‘YIUMS pasnd

asny Aajes

ARh R
44

ey

JmEwsURRWEaNS

SOOPYEILOIPUEM

BunLuesiza
pueisizEm

Bumpnpen 1L

<nd jpads

Busbemnuoydo
380 [sods

jads

JELCEURD

Jz|[EuEn

Ewaedwe

wioay

duspeutis

JalLosUes Ly

4205

buneay [ Jojsisay

by agn

‘lioz asind Aejau
J1o2 asind Jopeuoy

Aeap Jno-doap yum
103 AeppafioppEjucD

Aepap dn-yoid yam
03 AefpafioppEuoD

1103 AejRd

102 JopEue)

Jaliojsuen

JEuned
JnoyBuiuun

Jajawrwde

wioy

by [eubis

IeepeLpssEulBpey

IBRERLEpUR

IEPEELRSHIR

e=saibiy
FEsaLEg

ansbllin aeqeesp
35w dmspoou

I=eERYIEIEEp

imepEeLpsERIp o

pusilig
douprip

pumnfinm
souprp

pusunfs phemnEa
PEOTERIgEA

uado phesnian
EIU0TEIAIGIEN

pusunjs pheensn
"oEjuadeR

uado pheensan
"pejUoIERW

pECTL R LT

weguood]ny

youms Auixosd
LOWMS Yy

PIMS BUnssald
UDQIMS JIJEJSOLLIBL |

20jun Aol
n_Bv_m }wcmm._wEw

Burypo)
pums Aleloy

punogas
yoyms Alejoy

Buppop
uanaqusnd

punogas
uoHoqusnd

ABjap Bl UM S350[3
WO SN

Azjap awn yum suado
“DEW0D IN

Aejap alun Y sasops
“pejuos ON

Aejap swn yum suado
PE02 ON

J9EIUOD JaMOd

eWad Aselixne

T

-
-

25



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

~ oz,
40T
o
AT
o
=
3
R o ¢
<
o &
g =]
=
[=
S
2
=
=
T
[
=4
[Y=)
—
+ 4=
g
£ g 2 . . En
a = Il © U =
= 7 o 9 3% &o
o =<
= ——
— 0 o0eor—
E
S5
[V}
L
83
w
© o
& £ ° o
= A= o
(]
=
—{
= 8
©) o
o~
n=
=] = L
=
B
EE
Eiw
BEE
Fel

26



H2LIMS

NYWJv3a 3L0KW3Y

4snq pus alim / i YSNg pus aiim

e 7/ Shd TR =

_ A _
59 | [ ! El
wLipos = ybusy [e30L

13NIgvD J10W3IY

ysng pus auipy \ \ ysnq pus sup
;7

002 | [ I [
WIWQSTT = yBus| |210L

pumB ot o 2
paa = pUF TS = (wwpoT ¥e Bumno Auo) plaiys 1ejoid oy
R o 3PIS UOIISULIOD I0J0W UD UDIENSUl SABS] AlBAap sod

//
L = \ \ [-ADISAZ WX
;7

13NTEYD B
= woLBW

0st 056 0%
WWQOET = ybus| e300

*,

&BLASTRAC

27



THE INNOVATORS IN SURFACE PREPARATION

IPAFE
afiewon jonuod

o [ipad
200 Dan

= 3
o ¥ oz
“]|<I|<
L

A

s 05ET
IHOS WET ADDE
AATT 40000

EL ) n|
I ror o
Fa_J- -4~
|
|
|
I
I
I
I
I rer o
[N I N P

1
wIz=ul
THOSADEE-AOE
AT

TWOT

ks
ey
Po
fa

]
07

_n.f_.q
=l
WET AT
1L SR
¥4
ot

ZHOS WIE MDD

Apddns amod
05 Aok 4
WEZE Wiy 330
S JUIE K I

&BLASTRAC

28



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

= =
g g o
a] + 0
e fE g
b o = =
f I L F
+
o
%
£
W 5 % e 2
- T -
= 4 =
| g
. Hp 8 g
- T o
& ® )
3 #-H’N ..‘h:_.-‘ : oz i}
= e f—é, =
338 < =7
ER T W a5
ais % .-‘z
&

2RDGC
104 (VDC——

29



&BLASTRAC

¥3y1L
X1/10 f %212
Backside 12R1

Fos Ho

Maotor
speed

I
T |a

10 i 612
M a1 AT+ 10

12R1
¥1
o
80888

X1
Lay 113
1251 Fabfhe — = — — = — =
14
X1

B=
- EG
o5 (=]
; =3
3 ERES
ki

119 24Dt
18 ATV

S1ATY
113/ ATVPWR-
VDG

30



%BLAS TRAC

(=]
E
=1
8
=
w
i
(=%
b e et e et Dl ad pad e Bl PR B b}
Cable name cable type
- i | | HE N
W“&ﬂ”" EE::ﬁﬁ:;j:qa%
c
g
2
5
b
=l
o
o
o - -
' HlE
HEEEEIE EIEIE
o EIEEIEIEE EEIE
-
=
o x jumper
CHTU
n X £
termina il e|m|e|o|e|m|a|la|zs|=]a
E inal
E
2z
(‘G"p':c'ei";,ll”" o R Y AR Y B T Y
(=
s
]
[
&
i}
=}
(]
&
=
AN alala
HEEEE HEE
Cable name cable type
1]
—
(@)}
ke »
© b=
—_ 2
(i8] 5
c 2
é .
u - o
5 ¥ S - |3
5 i il 18] |3|%
5 5 H5l8
= SRR

31



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

DOOMH-LE09T T MLU/dVZ 013N §Z NAZ Med pu3 I X
[ ST NAOZ Q13M ARUST FURLK [ X
OOHAET 157 347 Q1IN CHRIGT [BUILAE) 34 F 1 T
[ SE W32 O1Em FPEg Pl T TX
RGP 15 TIGT-6E PIRNE jw0uy U T THET
“USTT 1594 9EE-TZT Ryl uRy T THET
DONFT TELD8.08 W FIEE Nvd e | T THIT
ZI6aV 582 Th50v 582 k] T i5-143
FAZ WOT PEERRLng FEZ W01 RS HOT 3od-unn I b33
T KEE I NIZ TV ON s I 1521
TZINaZ TZTTT AT T O e T T5TT
70 SEE 200 Saz SIPURL LS T 1521
TN T MIZ TR DN el T 15T
LETOTO'RD EEEWY 587 «LHVLS, NISHD uopnqusng 1 1511
TZITTNSE ITITTNEZ T DN USRS T TSHIT
HEESY 582 sy 587 aoys Awabiau] T TSHIT
TTZ-500 + T600d50N TIZ-50K + T6LVa-50K R T TST
TZESN-5EK EITSN-5dX AR dos Ausbis 1 It
OEDPTSAHI1EY [ WE APZI00 ARENS JAnad T TADT
GALHEAD ] WOT T S I e T T0T
PN ETOH 1LY M TTOH TLALY AT T JRgouquca Asantsay T ot
QESZD 42 0E5T52 43 FOP0S PENC I8M I LUDY-F30 YTE 1 x0T
#00 X 00 WX T L]
3NN ST0S Nl 579705 T 9d
104IW STT 0% 10l S22 05 T 9d
SEWIVA 91T 05 T HI0WTELHM S T20TW Ipe] T 94
VAOTHOTH 5140 <-02H ¥d ORnpSt ST.OTH <- 0ZW Omnpsy T 9d
SEOCWA 91305 ST+9TH ¥d T20HW STS5TM PURED 3G90 Z 2d
SEOCWd OTT0S 0T HI0WTALHVM 5T 0TW Impe] 14 Od
SEOCWd 02305 S T«0TH ¥d TELHTW 5 T+ 07N PURED 3G90 1 Od
WO os T EICATALEN IR § T 00 e T 9d
TR 100K AL FEIRF-FAPH § T+ D0 PUSED #070 1 B
TRZSA 1 G D8d0d 9l POURIPPUIE QW B Pl T )
¥ZEm TS £TELD SEXDSE 379 BURUNGL WM (G0 A00E SEopUs (B35 T )

Jsquuinu ved Jaguinu adA] uopeudsap fnuenty b=y soumap

35I| SHed

32



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

E06866/UL230 / 3x 230V / 11kW / frequency drive

13) -
Jaquunu ALY -
13quinu UoISIASY - j
¥# REF#F#H#(
d39WNN DONIMVYYEA

Jaquuinu Buiuuny - |4
ITIt

3000 3400

abed ajnpayas -

13119 |ogquiAs -
Jaquunu Buiuuny - J

IT4T1
302 TOIIAS

2UYM - (DAAEFT) punoig [ snujy
SUYM - aum dn-yooH

SUYM - (oaavz) snid

abejjop j0uo)

U219 /MO||BA - 3d / yves
Heig - £1
Heig - Ia
¥ - s
sI0[0) ESTR

NOET 2DEljop IRy

OMY DULIM IV (10D FHIM

33



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

il

Bupsgar Jaus g Bl

sz Bl

puEysIFam aRgEia

dapg FPUIPRT LT

IeemsEy s Bubmasgow

Bpd-£ WRUCINRIE]EIS)

Eyod-7 wRusnEane| |

Bpad-T FERUCINRANE| Ry

]

amadep, SeRys

SIS AIRERYS

Py apEus

fayniey

8Ny Yym feunuia)

[EEE=T

PEU0D SRADW LM I0gSISTY

anen

LUSILIEYIEL LIRS LM
YBUIMS DEOISAG J0J0W
I=e2g YN JEMod

Spod-320uy USERIg INUD

2jod-omg ISjERAg YD

2jod-3jbuls iEeag InD

PUMS Wy

ajod-sauy ‘pauucosp pasng

3jod-a3.u ‘ygims pasny

By Agages

SBULC IR IBUCIS

SOOPIELOIPURM

Surismms.
PUREEIEEM

Buprpan 1L

Aind pods

Bufensaeys
T Eads

BuenRaumdo
1AW pads

HRUREURS

JIFLRIn

sERRRduR

dugyERubls

JBULIsUR Y JUBLND

pos

bupesy [ loysissy

61 2qnL

‘oo 2s|nd AR
Jio3 25|nd IR

Azjap anc-dosp Ly
o0 AefrujiopeEineg

Aepp dn-yoed yum
‘100 Aejaajiopeiucy

o2 AgjRu
|02 JopeIUe]

FBULICYSUELY

JZunos
AnayBuurs

J=Ewrde

Loy

W0y |eubis

R ELApR

]

IEERYELATIND

wegs0ibiy
RO

anetis amgEep
Fu copspocl

IRRRERYSRTID

InBERyRR 4

pRAlg
dougsp

pussantinmg
doanparup

gy phennan
PRCTERIG R

umco pheegas
PELCTER

pumgns phen s
PO R

umdo pheegian
“PELOT R

Prposusbosas

PRucadny

yapms Kywipoig

YauMS Y

Yoms 2Unss3ig

IMS JREISOULIRY L

§0o|un Aol
doys Asusbiawg

Gupgo]
(oums Aoy

punogzu
yums Aoy

Buppo|
uopoqysng

punogai
UoReqysng

Aefep swg LM S350
“PEuoI IN

Aepp awn yum susdo
“12ju02 DN

Aejep swg yum sasop
“peuas ON

Aepp awn yum susdo
“Pequod ON

JOEJUCD JSMOZ

PEquod Aleypme

34



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Tnot

1001

Intt

TAOT

a1e|d Bununoyy

oINS ST < =0T
+ Wd/9Th

[ 1
¥a/aThl o= S
e | @

ZENTT
_M_ wes sz [ O
TSNTT @
L]

¥d /0TI

SSRIE(TEN

—
noez
g5 g | SXOT
w330
o
ez fo o
aSVE b o o
wiio}-33)

R
an i

S5RIg 0T I H

35



=
v
=
v
o=
o
—
=<
—
o
—
—
e
==
—

&BLASTRAC

H2LIMS

NYWIw3a JLO0WIE
S{NLIEY UM / / S3[NLIZY 2
W .\ \ Iid TWIWTXE M

/
] 04 591
wiLgos = ybusy (2oL
JLO0WIE

=T V=TT

ad|-Ing FLWSOXeT

+—

a0z

054

002

(MmojAfusaiD) 34
puel 2ge3 JlW3 243w
pSDSUUCT 2 0] §1 PUB PRIUYS = ¢

Sl BEy B|ged Bdg
= W 219) £
Th=(peg) g
N = (umoug) T

9l Oey 3|20 343
pusban

3d pue £ 'z ‘T 'ou
Seq 2|g2d uo desm-yunys

WpsTT = ybus) |EoL

{wwpoT 18 Bumno Ajuo) plRys Beroud oy
SIS UONDSULIDD JOJ0LL LD UDRENSUL SAES] AIBKISP Jod

3d pue £ '7 'T "ou
bey 2)ged uo dessm-yuuys

(MO A fuszIs) 3d

I = (A215] £
Th = bpeg)
-ADNSAZ WLLOTXE TN = (umoug) 1
Sl Bea 2geD 243
13n18v0 \ \ = R
SET -
HOLOW
08T 0s56 0ot
wgozT = ybus) |mo)

36



THE INNOVATORS IN SURFACE PREPARATION

WZh=Ul
P THO9 JBADETHE ZHO IBADETXE
afizyjon joquos MATT 10300 wLioy-332 Addng
HLONa) Ty s [ vEn
AL EATA P
oTr (1348 — ~€ TIOT 3
2000 2AMT W AN NN .
3 b | m| A n T¥O0T
[l I D B s
|
Lo 1
- 1
I
I
| ey Tromew e T
__..vB a e £
o s r- -4 Pl D D QA
== 1 - %
=Yy A )
Law
L - 0T L
e} o o [a]
3d £l L L
o
'
ALY
oy
B ADETRE
1wt MATT
0 4] n|rr
.mm..EE o % g
o vener
e - -
W

37

&BLASTRAC

[
n




THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

= =
g g o
8 x Q
e : B g
=] - =]
I L F |
54 s < s
L
[ =2 : uw
o “ o o
- 1 =
w
a
o e B3 o
sl 1
° ®
s —‘.H’N v-<1,.:v-< : oz
= o) J:j, =
ﬁgg‘ = =5
i Za1 I 27
5t =y -1 % '-'g
3

290G
-
10,4 | QDG

38



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Buiuuns
anug

JaAD = = 0N 6T
i e
z
TN, W
W TWET
T
2
TEALY
s
b neg+ OLF HIN TR W L4 T T
w n_q 6] X 5 ¢ g .mu hm_ & |ihor
(43 :R e TH ?V.ﬁx agTH
k. i i
= L L R 2| 1 ]
THET N__ |||||||| AT TSTT
2 1e] £t
[
i
R -
‘
THET apisydeg e
— wHMNANLY (61T
X 01/1x -
A - ALY 6T
/e ™
20ME P i WIONFT 61T
i -

39



%BLAS TRAC

(=]
E
=1
8
-
Lt
i@
(=8
i pef ped e PN o pe puf ) AR PR 11
Cable name cable type
N - M © ]
LG“I;:Eﬂ'G“ Fl=|8 === |2 |28 2|2|F
(=]
S
2
&
bij
=l
i
&
I = -
- g
HEIHEEEHEIBEBEEEE
s HEIHEIEIE HEIEHEIEE
=
&
jumper
2w
-~ [+
m}(g
'E terminal 0 T S S P ) P P Y = R
=
ﬁ N )
(‘G"[;'Jei?d”" B TR B R T A
(=
]
]
g
5
i}
=}
]
<)
=
Ala @] a]a]a e
HHEHEEEERERE
Cable name cable type
48}
| -
o
.9 €
]
o c
]
— b1
(1] |5
c =
fu-
K2

40



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

YR 15 TIGT-05T pIEnE fafuy ury 1 TWZT
YRR 159 9EE-1TT al uRy T THEZT
DANET ZE2 0000 N FTEE Mvd 2] T THET
160V SET Tr60W SA7 R 1 TazT

FEZ W01 e FEZ ADL PR T oL T T
TIITINSE TIN3Z TUX ON WU T =144

TZH NS TZIT NI T DN R T 15TT

Tav ST [ SIPURY S T T5TT

T N T3 NEE T ON T 51T

LEZ0 T0R0 EEEWY S8 . LV15, NISHD Yo T 1511
TZITTNSE IZITTN3Z T DN RRUR T TSMIT

S SEE S ST dogs Aausbuawg T TIT

TTZ-50K + Z60Va-S0K TIZ-50 * Z6LVd-S0X Ul + G RS T ZSIT
TTESN SN TITGN-5X D | T T
DEORTSAETIEY UEOFT STV VE AFTI00F A3ETS Janag T T
SOLHTAS S0 T ST SRR IO SRR T 10T

YW TT0H TV MDETSE ¥OH TI0H FLALY WOETAE WV JPIEauca fomanbeiy T ot
E0dVERD E0GVERT THL FPUEY I0/N0 G + 2Py T 00T

508 £A9) 996-E0D THL N Bureds sbue) i oot

554 P8 S3¢-EMD TAL E Y50 S $0an I0IoK T 00T

STSESH STSES 19V £341 46 P05 UUGHTI0 ViR T TNt

szses 575655 19V 251 YE T3P0 13000 (1M, UI0H-330 vED T 0T

00 T H00 TV SUGTIN & 0] O10L/ST0LTVE Sreopes T (5]

AHEIW ST905 N 57505 D PRIRI-R & 152 W PURE SI090 T o4
104l STZ0S 10dl 52205 il PIBI-FIOM 5 TL52W 0o 1 9d
VASTRIZH 514 ST =02 Wd HORnp=E S TaGTH <- 02W HemnFed T 5d

SELCVA 9IZ 08 ST HA0ATALEM 5 TLGTW 0T T 5d
SEBCYA 91908 ST29TH Wd TALHUN ST4STH PURED 31590 z 94
SE0CN 0T0 05 OTH HA0ATALE T2 02W o z 54
SE0CWd 0T9 05 ST+ 00k Vd TALHUN S T2 0T PURE SIGe0 T 5d

W 0T205 OTH HI0ATALEVM PRBI-FIRM § T+ 02W I0epe] T 94

T 0T0E ST 001 LM T 5d

L0 T 08 104l TE2 05 i PIRI-FAPH G LaZEW 0T T 5d
AW TE3°05 NeEld TEF0S Wi PRIRE-FRN 5 T TEW PUSED 3590 T o2d
UE0HOS0 SR 05030 SWH SIS S0 EAunol v (05 O =005 Sreere] T EIE]

Jsquunu wed

Jaguunu 2dA)

uoijeuEap

Aanuenty

Bey zounap

35I| SHed

41



&BLASTRAC

4. Fault diagnose frequency drive

For a complete overview of faults and how to resolve them, check the operating manual of the
frequency drive or the CD, which are delivered with the machine.

If you put the CD in the computer, it will automatically go to the manuals.

Does the inverter shows an “INF” fault, reset the machine.
If the machine does not work after that, call you distributor.

To reset the machine, put out the power supply and wait 5 minutes.
Then start up the machine again. Call a technician if the machine still not works.

I Fault Name Probable cause Remedy
A I&F |[Al2 input] = Mon-conforming signal on analog = Check the wiring of analog input AI12 and the value of the
input Al2 signal
AnF [Load slipping] = The encoder speed feedback does » Check the motor, gain and stability parameters
mat match the reference = Add a braking resistor

= Check the size of the motor/driveload
= Check the encoder's mechanical coupling and its wiring

LOF [DBR overload] = The braking resistor is under = Check the size of the resistor and wait for it to cool down
excessive stress = Check the [DB Resistor Power] (brP ) and [DE Resistor valug]
{brl} parameters, page 271
L~ F |[Brake feedback] = The brake feedback contact does = Check the feedback circuit and the brake logic contral circui]
ot match the brake logic controd = Check the mechanical state of the brake
5 U F  |[DB unit sh. Cirguit] |= Shor-circui gutput from braking umit = Check the wiring of the braking unit and the resistor
= Check the braking resisior
CrF | |[Precharge] = Load relay control fault or charging - Switch the drive off and then back on again
resistor damaged = Check the internal connecticns

rr F 2 |[Thyr. soft charge] |- DC bus charging fault (thyristors) * Inspectrepair the drive

EC F [|[Encodercoupling] |- Breakinencoder's mechanical coupling [+ Check the encoder’'s mechanical coupling

EEF | |[Control Eeprom] = Internal memory fault, control card = Check the environment (electromagnatic compatibility)
= Turn off, reset, returm to factory settings
= Inspectrepair the drive

EEF 2 [[Fower Eeprom] = Internal memory fault, power card

EnF [|[Encoder] = Encoder feedback fault = Check [Mumber of pulses] (FG1) and [Encoder type] (EnE),
page 72

= Check that the encoder's mechanical and electrical
operation, its power supply and connections are all correct

= If necessary, reverse the direction of rotaton of the motor
{[Cuwtput Ph rotation]) (PHr) parameter, page 28) or the
ancader signals

ErCF | |[Cut contact. stuck] |= The output contacior remains closed | Check the contactor and its wiring
although the epening conditions have |- Check the feedback circuit
been met

42



&BLASTRAC

Fault Mame Probable cause Remedy

HdF [IGBT Shaort-circuit or grounding at the drive | = Check the cables connecting the drive o the motor,
desaturation) ocutput and the insulation of the motor
= Perform the diagnostic tests via the

[1.10 DIAGNOSTICS] menu

ILF lintzrnal com. link] [+ Communication fault between option  |= Check the environment (electromagnatic compatibility )
card and drive = Check the connections

= Check that no more than 2 option cards (max. permitted)
have been installed on the drive

= Replace the option card

» Inspectrepair the drive

The powser card is different from the |« Check the reference of the powser card
card stored

InF ¢ |[Rating errcr]

I n F 2 [[Incompatible PB] = The power card is incompatible with the |- Check the reference of the power card and its compatibility

nFc
conirol card
'a F 3 |[Internal seral link] - Communication fault between the = Check the internal connections
internal cards » Inspactirepair the drive
inF Y |[Internal MFG area] |- Internal data inconsistent - Recalibrate the drive (performed by Schneider Electric

Product Support)

inF & |[Internal-option] = The ocotion installed in the drive is not = Check the reference and compatikility of the option
recognized
'n F 7 |[Internal-hard init] (- Indiafzation of the drive is incomplets = Turn off and resst
!~ £ 8 |[Internal-ctrl supply] [+ The control powsr supply is incomect » Check the control powsr supply
'a F g |[Internal- | measure] (- The current measurements are incomrect |- Replace the current sensors or the powsr card
» Inspactirepair the drive
!aF A | [Intermal-mains = The input stage is not operating = Perform the diagnostic tests via the

circuit] correctly [1.10 DIAGHNOSTICE] menu
Inspectrepair the drive

'a F b | [Int=rmal- th. The drive ternperature sensor is not | Replace the temperature sensor

sensor] operating correctly = Inspectrepair the drive
I n EC |[Internal-time = Fault on the elecironic time = Inspectrepair the drive
meas.] MEeasUrement componernt
{nF E |[internal- CPU | = Intermal microprocessaor fault = Turn off and reset. Inspectrepair the drive
ocCF [Crwercurrent] = Parameters in the [SETTINGS] (5Et-) |+ Check the parameters
and [1.4 MOTOR CONTROL] (drC- = Check the size of the motor'drivelload
menus are not correct = Check the state of the mechanism
= Imertia or load too high
= Mechanical locking
P - F |[Powerremowvall = Fault with the drive's "Power remaoval « Inspectrenair the drive
safety function
g F ¢ |[Molorsher circuit] (- Shori-circuit or grounding at the » Check the cables connecting the drive to the mator,
T oo drive output and the insulation of the motor
S§LF 2 |[impedantsh. circui] = Perform the diagnostic tests via the
5 F 3 |[Sround short circuif] [1.10 DIAGNOSTICE] menu
+ Significant earth leakage curren: - Reduce the switching frequency
at the drive output if several motors » Connect chokes in seres with the motor
are connected in parallel
SOF |[Owerspeed] = Instakility or driving load too high = Check the motor, gain and stability parameters
= Add a braking resistor
» Check the size of the moterdrive/load
s pE |[Speed fdback loss] |+ Encoder feedback signal missing = Check the wiring between the encodar and the drive

Check the encoder

Sp=cial motor or motor whiose powsr = Check that the motardrive are compatible
is not sutable for the drive
= Motor not connected to the drive

£t~ F |[Auto-tuning ]

Check that the motor is present during auto-uning
If an cutput contactor is being used, close it during
Auo-tuning

43



&BLASTRAC

I Fault Name Probable cause Remedy
RPF [Application fauli] = Controller Inside card fauk » Please refer to the card documentation
LLF [Brake contral] - Brake release current not reached = Check the drive/motor connection
= Check the mowcr windings
= Check the [Braks release | FW] (120 and
[Brake release | Rev] (Ird) settings, page 142
+ Brake engage frequancy threshald = Apply the recommendead settings for
[Brake engage freq] (bEn) only [Brake engage freq] (bEn)
regulated when brake logic conirol
is assigned
EnF [Coem. netwaork] = Communication fault on = Check the environment (electromagnatic compatibilitg)
communication card = Check the wiring
= Check the time-out
» Replace the option card
» Inspectirepair the drive
cOF [CAM com.] = Imterruption in communication on the |- Check the communication bus
CAMopen bus » Check the time-out
= Refer o the CAMopen user's manual
EFF | |[External fi-LI/2i] |- Fault triggered by an external device, |- Check the device, which caused the fault, and reset
depending on user
EPFZ |[Externa = Fault triggered by a communication |- Check for the cause of the fault and rese:
fault com.] network
ECEe |[out = The output contacior remains open = Check the contactor and its wiring
{':3 ntact open although the closing conditions have |- Check the feedback circuit
been met
LCF [input contactor] = The drive is not turmed on even though |- Check the contactor and its wiring
[Mains V. time out ] (LCt) has elapsed [= Check the time-out
» Check the line/contactor/drive connaction
LFFZ |[A12 4-20mA loss] |- Loss of the 4-20 mA reference on » Check the connection on the analog inputs
LFF 3 |[AIZ 4-20mA loss] analeg input Al2, AI3 or Al4
LFFY [[Aal44-20mA loss]
P&F [Overbraking] = Braking too sudden or driving load = |nerease the deceleration time
= Install a2 braking resistor if necessary
= Activate the [Dec ramp adapt.] (bra) function, page 127,
f it is compatible with the application
OHF |[Drive overheat] = Drive temperature too high = Check the motor load. the drive ventilation and the ambient
temperature. Wait for the drive to cool down bafore restarting
gLF Mator overload] = Triggerad by excessive motor current | Check the setting of the moter thermal protection, check the
muotor load. Wait for the drive to cool down before restarting
OFF | |[1 output = Loss of one phase at drive output = Check the connactions from the drive to the motor
phase loss]

THE INNOVATORS IN SURFACE PREPARATION

44



THE INNOVATORS IN SURFACE PREPARATION

&BLASTRAC

Fa

ult

Mame

Probable cause

Remedy

=]
o
"

3 output phase loss]

Maotor not connected or motor
power too low

Qutput contactor open
nstantansous insability

in the motor current

Check the connections from the drive to the motor

If an cutput contactor is being used, parameterize

[Dutput Phase Loss] (OFL) = [Dutput cut] (DAC), page 201
Test on a low power motor or without a motor: In factory
settings mode, motor phase loss detection is aclive

[Dwiput Phase Loss) (CPL) =[Yes] (YEZ). Ta check the drive
n a &5t or maintenance envircnment, without having to use
a motor with the same rating as the drive (in particular for
high power drives), deactivate motor phase loss detection
[Cufput Phase Loss] (2PL) = [Me] (n

Check and optimize the following parameters: [IR
compensation] (UFr), page Z0, [Rated motor wolt.] (LUnS
and [Rated maot current] (nCr), page S5, and perform

[Auto tuning] (tUn), page 25

Mains overvoliage]

Mains voltage too high
Disturbed mains supply

Check the mains voltage

[PTC1 owerheat)

Oherheating of the PTC1 probes
detecied

m
il

[PTCZ overheat)

Cweerheating of the PTC2 probes
detected

[LIE=PTC averheat]

Cheerheating of PTC probes
detected on input LIS

Check the motor load and maotor size

Check the motor ventilation

Wait for the moter to cocl before restarting
Check the type and state of the PTC probes

m

[PTC1 probe]

PTC1 probes open or short-
circuited

[PTC2 probe]

PTC2 probes open or short-
circuited

[LIE=PTC probe]

PTC probes on input LIS open or
shaort-circuited

Check the PTC probes and the wiring between them and the
maotoridrive

[IGBT shert circuit]

Power componant fault

Perform a diagnostic test via the [1.10 DIAGHNOSTICE] menu
nspectrepair the drive

[Moter short circuit]

Short-circuit at drive cutput

Check the cables connecting the drive to the motar, and the
motor's insulation

Perform diagnostic tests via the [1.10 DIAGHNOSTICS] menu
nspectrepair the drive

[Modbus com.]

Interruption in communication on
the Modbus bus

Check the communication bus
Check the time-out
Refer ta the Madbus user's manua

[PowerSuite com.]

Fault communicating with
PowerSuite

Check the PowsarZuite connacting cable
Check the time-out

-|
Ly

[HMI com.]

Fault communicating with the
graphic display terminal

Check the terminal connection
Check the time-out

[Torgue time-out]

The tima-gut of the torque control
function is attained

Check the function's seftings
Check the state of the mechanism

[Torgquelcurrent lim]

Switch o torque limitation

Check if there are any mechanical problems
Check the parameters of [TORQUE LIMITATION]
(tLA-) page 177 and the parameters of faul
[TORQUE OR | LIM. DETECT.] (tld-). page 210}

[IGET owerheat]

Dirive owerheated

Check the size of the load/motor/drive
Reducs the switching frequanecy
Wait for the moter to cocl before restarting

45



&BLASTRAC

Fault

Name

Probable cause

Remedy

[Incarrect config.]

Ciption card changed or removed

Control card replaced by a control
card configured on a drive with a
different rating

The current configuration is
inconsistant

Check that thers are no card errors
n the event of the option card being changediremaoved
deliberaely, ses the remarks balow

Check that thers are no card errors
n the event of the control card being changed deliberately,
see the remarks below

Return to factory settings or retrieve the backup
configuration, if it is valid (see page 2220

[Invalid config.]

Imvalid configuration

The configuration leaded in the drive
via the bus gr communication network
is imzonsistent

Check the configuration loaded prewvicusly
Load a compatible configuration

[Cards pairing]

= The [CARDS PAIRIMG] (PPI-)
function. page 212, has been
configurad and a drive card has
been changed

In the event of & card error, reinsert the original card
Confirm the configuration by entering the [Pairing passwaord]
(PRI} if the card was changed deliberately

[Input phase loss]

= Drive incorrectly supplied or a fuse
blown

Failure of cne phase

3-phase ATVT1 used on a single-
phase line supply

= Unbalanced load

This protection only operates with the
drive on load

Check the power connection and the fuses

Use a 3-phase mains supply

Dizable the fault by [Input phase loss] (IPC) = [Ma] (nC)
(page 2020

USF

[Undervoltage]

= Line supply too low
= Transient volage dip
= Damaged pre-charges resistor

Check the voliage and the parameters of
[UNDERVOLTAGE MGT] (USh-), page 202
Replace the pre-charge resistor
Inspectirepair the drive

46



&BLASTRAC

Headquarter
Blastrac The Netherlands
Utrechthaven 12
NL - 3433 PN Nieuwegein
Tel - 0031 30 601 88 66
Fax — 0031 30 601 83 33
Info@blastrac.nl

Blastrac United Kingdom
Unit 2, Outgang Lane, Dinnington
Sheffield, South Yorkshire
GB - S25 3QY, England
Tel - 0044 1909 56 91 18
Fax - 0044 1909 56 75 70
Info@blastrac.co.uk

Blastrac France (ZI)

29, Avenue des Temps Modernes
F - 86360 Chasseneuil du Poitou
Tel - 0033 549 00 49 20
Fax — 0033 549 00 49 21
Info@blastrac.fr

Blastrac Poland
Golina, Dworcowa 47a
PL - 63-200 Jarocin
Tel - 0048 627 40 41 50
Fax - 0048 627 40 41 51
Info@blastrac.pl

Blastrac Germany
Richard Byrd StraBe 15
D - 50829 Kd&In (Ossendorf)
Tel - 0049 221 7090 32 0
Fax - 0049 221 70 90 32 22
Info@blastrac.de

Blastrac Italy
S.S. 10 Padana Inferiore, 41
IT - 29012 Caorso (PC)
Tel - 0039 0523 81 42 41
Fax - 0039 0523 81 42 45
Info@blastrac.it

Blastrac Spain
Calle Copernico, 16
Nave 2
E - 28820 Coslada
Tel - 0034 91 660 10 65
Fax - 0034 91 672 72 11
Info@blastrac.com.es

Blastrac Ukraine
Nezalezhnosti 14, of. 21
UA - 07400 Brovary
Tel - 0038 44 222 51 28
Fax — 0038 44 277 98 29
Info@blastrac.com.ua

47

THE INNOVATORS IN SURFACE PREPARATION



